AN —5—Fv k

B A+ & BH S

A T EFRFICRBEL T2,
IR E &SI HA TH DIEEET>THEEL,
AEEIA HEERT - CHEARMICBT BHEHCREEL,

BEAHI I o tIE, RIRELTIREEL,

AEGIE, TRICSTIEMDAEMITAIRETT
ANR—FELAHUBOEXFNELSERICIE, FONMEEVWLITORFEEICTERIZELN,

B o@m A& BHENAAILI—F—F Y b
A ® BEEZRM

a — F N 15004-AT103

E{FEREAE S E04261-T43061-00 Ver. 3-3. 02
EFEEERE 62145, 62170, 62185
A—h—HE k342 R—T5 JZA80
IV URR 2J7-GTE

F = 1993406 A ~2002408 A

- TH T2 —H—FAssylTREE Y —FAICM2 P=1.25, hE+E Y —HAIC
PT1/8DH—ERKR—IDBHY £,

CRER VY —BET T4 v T 4 D THPTI/8DIGE . RIEN2-PT1/8%#1
A TR — EETmm) ZEA LT EL,

1 %
GEPEES
“FANT4ILE—
CIVUVAAN
BHE2EN:
AT, B R E.
3-3. 01 2004/11 R
3-3.02 2024/07 REHANETEE

2024507 A22B %17 (R EMEES. B8 WIvF-7—- IR



BR

[FLDIZ/ ARE-BBRICDODWNWT/ BELEDFE - 1
IN— W ) R R e 2
1. /—V)Llf—“JG)HWH, .......................................... 4
2. #“‘J [\/{_\yo)ﬂyﬁ“-’— ............................................ 4
3./ _V)L/{_“JGDHRN'H'BJ:Uﬂé@]ﬁgﬁ ............................ 8

ESEE

COERKX, HKS FALI—F—Fy bEBEVELETFWEEELITHYNES TESVET,
AEREREICTHEAWVELEE, BEZRDICREBSELLOIZEREEERHAEZEL,

BT TR TREXREIZRESNTOWDIRNEZTY ., TEICEAL TS,
AEFBFFZTIANDTHRA. SCEBBELEETEEEZTOTIESL,

AE-WRIIONT |

@ AEFAXRBEFBZRLICITH TV IEE, BEBROCE=ZB~DBIKERLIEFTZRAICHLT 510,
FOoTWEEELWVEEFEZRLTVWEY,

AERIEEBEERBAETT, AENOERIIITHEVTLIZELY,

PEBRXIIE=FL. RERRUFEREMI. REALELIEICKYZTEEFICTOVWTEHEAE
—UERZELDIRET,

AERFIARERNETIV/ —TILEAEAORMF T EEEICHEIATVET,

AEF, FPELEKBEMTEIENHYETTDTAREUREREZDEEZ THERLLESLY,
AERINEREESD. AEDE=HFELLKEFET LI ENHYET,

B2 EnEE
AETIE., TROLSLREZFEAL, BERANDBERLAILEZRLTVET,

EL  EEREXEIEREN. RCXFEGZESIBNLSHIHIEE

Y EERIEAES, BEEASARMEEINIBE (NB) BAPEORE
FE pmransgs
JEAYMHE & (3. LZREMABEETHER SN -MEE GIZ TETMOREBR
UEE))

15004-AT103



IN—Y 1Rk

EE R £ HE iR VN w &
P1 ALY —5—a7F 1

P2 T & TR —H—F Assy 1

P3 BRHELT7RYF A Assy 1

P4 FEYF AL RRIL A 1 3/4-16 UNF
P5 oYz No.t 1 WE ¢26.2
P6 oYz No.2 1 MR ¢66.6
P7 A4 —5—2F— No. 1 1

P8 ALY —5—2F— No.2 1

P9 ALY —5—ZF— No.3 1

P10 FETE—H—ERT— 1

P11 A4 —F—HK—2Z No.1 1 I 0° -305mm-45°
P12 A4 —5—HK—2Z No.2 1 . 0° -255mm-45°
P13 A4 —5—HK—2Z No.3 1 0° -955mm-180°
P14 A1 —5—K—2Z No. 4 1 0° -1405mm-90°
PI5 | BR—FrI 52T #10 i

P16 | h5— 2 @

P17 | 7KL b M8 L=20 2 Ln @ P=1.25

P18 RIL kM6 L=15 7 P=1.0

PIO | RTULT Ty v— B 2 D

P20 ZFYT Ty v— N6 H 7 =

P21 TJL—r7vyivy— N8 2

P22 TL—rTyiv— N6 11

15004-AT103




IN—Y 1Rk

EE R % HE 2 R ® &
P23 | IS UUfF Y kN6 5 P=1.0
P24 | RIASLFa—T 1 P L=3000mm
P25 | 845y T (F) 8 [
P26 | 45T (KR 2 [
P27 | AR AR TILAKPTI/S 1 ST
P28 a=AILT—IL 8
P29 | EuiREiEAE 1
P30 | EftEiEAE 1 *E
_ 3

15004-AT103




1. /J—<ILIN—YIDESL
FRERD BRI, TOSUFALERBLAYT Y —DTAFRHFERILTIEEL,
RERERVREBAECECTHEEET>TILESL,

o,
i

1) TODoF7oR—AN—ZBSNLTLESL,

2 TODUFAINEFHRMOTLZELY,

@) Z2AVKRITVA—RTSyad—)ILRERSLTLESLY,
4) Ny FS U FAssyZEES L TLEELY,

B) ZAVEFIVRIRRIILI—ILERSNLTLEEL,

6) 7282 bINIR=TyN—=1) F—F—FEH LTSN,
(N 282 b NR—O7 ) T—F—ZBHSH LTS,

@) 2RV kN IR—ATEA—) T—F—FEH LTS,
9) 782 kN —HN—AssyZESNLTLEE LY,

(10) AT LEZ—ZERSLTLSFZELN,

VA .S
BN LIEEEFAUNIENETDOT, VIR - ZITMEFHAELTLEELY,

2. v bN\—YORHIT

Xy FRIS—=Y (FANI—5—aF7, FE2IFAV LRIV FTANVY)—F—HK—X, FETE2—Y
—FEAssy, B L72 Y F A FAssy) D —ILE, ROE, T—/8—8IZ, FXPERYOBEANLGZLNS
EEHRBLTLEEL,

P28
P14
P13
P28 P28
..
P12
P28

P28

[ 4 LOFNERLTOET,
_ ITIZ [ FR—RICRILSILFa1—T P24 & ZEERLTULET,
B2-1 TR= 135459 F P8 TAAASLF1—IEERT 5 £ ERLTLET,

_4_
15004-AT103




2—1.

(M

@) AAND—5— T ERORBICEIFTL EaLy, L2 7 v s
AL —F—XF—No. 1lZITABI v DRI
EHEBHIZLTES L, (”2-1-2)
Javk H-5-27-No. 2

)

(4)

®)

AN —5—aT7 OWFIT

ARILEN6 L=15, RTY 50y v—M6H, TL—
Oy —MA, 750 Ty MM6EERL T
4100 —5—XF—No.1,No.2, No. 3&%A ALY —
Z—a7IZRfFIFLTLEELY,

ZOBE, 1LY —F5—XF—No.1,No. 3&F A )L
J—Z—aF7ORIZT Y v —ER2KRT DRLAT
=&y, (E2-1-1)
(P1x1,P7x1,P8x1,P9x1,P18x3 P20x 3, P22x7, P23%3)

FAV)-5-27-No.1

FV)-5-27-No.3

FV-3-27-No.2
HMM-3-17

¥

RIL kM6 L=15, RTFY 5w v —N6EH, TL—>
Ty —N6R, 73y MM6ZEERL T,
AN —5—ZATF—No. 22 K@ T o 5—DED
FIEICEF T TS,

(F2-1-2, ®2-1-3) (P18 x1,P20x1,P22x1,P23x 1)

RIL KNG L=16, R T > v v —M6A, TL—>
Ty —M6H, 752y bM6ZEFERL T,
FTANY—F—RT—No.3Z0A Y ¥Y—220D
HOGEICERfF FTL S,

AV)-7-27-No.1
S HIE

X2-1-2

I E

F4V9-3-27-No. SEXfFHI E

(F2-1-2, ®2-1-3) (P18 x1,P20x1,P22x1,P23x 1)

FANY—5—aF7RIUOUT7 B —AN—BXU,
JOVR Iz —RTSyad—ILREFHLE
WESITHBZRBLTHDL., RIFTIFLI=RIL MEZE
AfEoHL TS0,

=z
=]
Y

)=

F4V)-3-27-No. 2

HV)-3-27-No. SER{FH 6L E

VIR o V)

@4 ALY —5—aAT7 TEMEMF T IR, BELGH
AMHLIRENE S ITEMAIFTLEEL,
JBFCEIYF ALY —5—aT7HNHIET 5ENH
HYFET,

—

HMM-3-37

X2-1-3

F4W9-3-27-No. 3

2-2. B L72YF A2 bAssyDEST (T

(1) oy No.1, 0T No2ICToo oA AILEE
CEFLTLEEL,
(P5x1,P6x1)

oYys No. 1 oYy No. 2

(2) BMEL7ZARYF A MAssylzOY >4 No. 2%, 74
YF AU RRILKAZOY >F No 124 F1F, TUD ) r
SDFAAIVT 4L E =BT IFERICERMAFIT TS0,
COE. MHELT7 2 YF AL MssyDASBNT OOV \
BEBICIEAESIZLTLIEEELY,

(R2-2) P3x1,P4x1)
#ftr FLo N-m(kgf-m) T=14.7~17.6 (1.5~1.8)

A&R
TRYFAVME W PA HR i L 799FAu Assy

2-2

— 5 —
15004-AT103



2-3. 7R TR —H—TFAssy®EftI(+
(1) ARJL KM L=20, R FY 257w S v —M8H, FL—>

(2)

Iy y—WH AS—FFERALT. THFT2—Y—
FAsSYyE TR TR —H—FXT—ICEMFIFTLZE LY,
OB, FHETR—H—FAssy& 75 72— —%
AT—OMIZ, hT—FHATLESLY,
(P2x1,P10x1,P16x2,P17x2,P19x2, P21 x2)

RIL kM6 L=15, R T 5w v—N6FH, TL—>
Dy iv—NEEFERALT. P T4 —H—ERXT—
FEMmICERMIT T XL,

(P18x2,P20x 2, P22 x 2) (E2-3)

2-4. FANY—F— R—ADESFIT
(1) R/ S JILFa1—TZD30cm, @25cm, 395cm, @140cm [ZHIETL TL 2 &Ly,

(P24 x 1)

/

787 h4-ERT-

75 7" 4-%-EAssy

N DATH-A

2-3

il

%M&’ﬁ“ Wb, A7 YD D99e-, 77 b-uTy -

AL - -

2 MTUMTLIE=RNL SINF1—TOEF ALY —F—HR—ARNo. 112, Q%F 1LY —F—R—RNo.2IZ,
R@FAANY—F—K—RNo. 312, @ZEF ALY —F—hR—RNo. 4[Z&FF T T L FZELN,

EMF=RANRASILF1—TOMmiEERA S5y 7 ()
(P11x1,P12x1,P13x1,P14x1,P25x8) (E2-1)

TEZELTLSESL,

B) AAINY—5—FR—ANo. 1, A4 IN I —F5—=—ANo. 2ZBHE LT R YF A hAssy, 7R TR —H—F

Assy[THfFIF T L FZ &L,
(P28 x 4) (H2-1, X2-4-1)

4T kLo N-m(kgf-m) T=38 (3.9)

2-4-1

M#’“[f’]‘i"‘l“ZNOJ

HV-3-1-2No.3
H9-7-1-aNo. 2

tVy-5-t-2No. 4 —— ™

HWy-5-37

15004-AT103




7 KA R

- AZ AN —NWVEFANLI)—F—FR—ADT «
YT AT DERFTEICHRATIFERCES
W AZFVIZHOEIALHILSE, ThiZlrvEk
ST 4T AT ERFF TSN,

- AT ORRICITIRE L7 2 Y F A b Assy, 7 =L
FTH—H—F Assy ORARZEZREFELTEHAL
D—=F—KR—RADT 4 v T4 T EHFHFITTL
ZELY,

II u_,\

OMELTZAYFAURNAsSsy PR TA—H—FAssyDAZFA I —ILTF—TH#FHLEGWNT
KESW, T—TRI VS URBICAYRAA. TUDULABETLIENLHY FT,

Of ALY —F—FK—ANo. 1, AN —F—FR—ANo. 2 AR T 4 B EIZFHLAELE S ITESTIF
TLEEWL, FHETEIEAAMILY—F5—FR—ZNo. 1, A4 )LY —5—iF—X No. 2 I[TEIRZ AHAH
MY T4y T A VTHBIETEIENALHY FT,

4) 4N —5—HK—ZANo.3, A A I Y —5—K—ANo. 4% TF7 X TR —H—FAssy, + 1LY —5—
ATFITEMHFTLEELY,
(P28 x 4) (H2-1, E2-4-1)

T RLY Nem(kgf-m)
TR TR —H—FAssyO1=H4 5
T=38(3.9)
cF AN —5—aTF7DI=F E
T=44(4.5)

7 KN4 R
cAZHANLD—NVEFAANI—F—R—AD T «
YT AT DERFTEICIHATIFERCES
W A=A VIZHOALHISRE, ThiglrEk
ST 4T TERFF TSN,

- T ORICERELAALY—5—3 T T A= hL—L
TR —H—F Assy ORBAHEFRFLTEHAIL
D=5 —R—RAD T4 v T 10T %&HmFITTL
ZEL,

/I u_.\

@AWY —5—aF - FTETA—HY—FAssy DA=F VEIO—INT—TE#FEHALLBENTLES
W, T—ITRI VS UARABICAYRAH, TUDUNRETEIENLHY FT,

OF ALY —F—HR—AN0. 3, AAINI—5—FHK—ZANo. A BNRT 4 B EICTFH LAWK S ITERFTIT
TLEEWL, FHETEIEAAMILI—F5—FR—RZANo. 3, A1 ILY —5—iF—X No. 4 [ZEIRZ AHH
MY TavToA VT BETIENLHY FT,

15004-AT103



N =z
AT
P

O —REHZARICEEVATOAERELTLCESL, (F2-1)
IN/JOUTODEREIRIEZ, ILAVIDOBWIE - TP DRGEFEOERIZHEYET,

OF AN —F—R—RAD T4 YT A VTIZo—INT—TEFERALBWNTLESLY,
T—THRIUOUVASICEAL, TUDUMNBIETAEALHDY EFT,

B) R4Sy T(R)EZFERALTAHAMILY—F—FHR—ANo. 1,No. 2A%, NDRTFAAILY—5—ZFIZFH
LEWKSIZERTLIEELY,
(P26 x 2)

(6) MIERIL FEFERALTAAILY —F—FR—RNo. 3,
HR— IS THOEEMICEE L TLEELY, & -M307" #10
(P15 x 1) (H2-4-2)

X

F4V-7-#-No. 3

HWV-3-#-2aNo. 4
2-4-2 t-5-17

I

==}
[=]

QOHE HEE Y —F4 VEAITOR, T UIIL—LDEBEREFTHLANKSITLTLIEZEL,
O, A UN—KYTITHBEWE S ITEMFFTIZEL,

QOHE HEE Y —F54 VRUN—RAFERAIICEELGEWNTLEEL,
IVOVDRBICE-TalI2EkOoN, BWETEHIENAHYET,

i TAG S
A RARIILARPTIBIEE L H—OBWMYEBILADOY U TS VAERDA, HEIZIECTHER
LTS, (P27x1)

3. /—TILNN—YDEfFITE K VIaENFEER

(1) AAIWNRUIZAAILE LU TSETERMAIFTTLESL,
(2) FETEB—H—FAssylZAAMIL T 4 LA —FBFIFTL S,
W RILY Nem(kgf-m) T=14.7~17.6 (1.5~1.8)

Q) TUIOUVFANEI VD UVIZHEANTLSEELLY,

Q) NyT)—DIA4FRHFERMFIFTLZEL,

15004-AT103



B) TOPUEREL, UTOERET T,
IV UEIDUEBES LR (IO UFA A IVEIRISCULE) . AAIILRAD BN E#HEELT
&L,
IV VBESRE. TV VAAADBEEEAD>TVEINA M IRV —DTHERELTLEELY,

s AN —F— R—RAHMBERICTFH L TN &,
A AN —F—FR—ADPRT 4, N—FRRZIZFH L TULEN &
6) 7O kN NN—OF7EE—) T—F—FWHIFTTLESLY,

(D 2R N NR—AF7 Y T—F—FRF TSI,
®) 2 rNUNR=F =) FT—F—ZBFFTIEZELY,
9 ZAVEFI YV RARARLI—ILERFITTESL,

(10) Ny FS U FAssyZEUFIF T &L,

1) 22 b7z 08 —RTS5yad— L FERYHITTLESLY,

(12) TP T7 o8 —AN—ERFIFTLEEL,

KEUT HEER TR, 2TEIRRAZSO MG FROMER] 1T > THEBEFRET O TLESL,

#_X&st TvF-H4—+-ITX
T418-0192 gMRE L =mabIL7181
https://www. hks—power. co. jp

15004-AT103



OIL COOLER KIT

INSTALLATION MANUAL

HK'S

Read this manual thoroughly prior to the installation.
Installation must be done by a professional.

Store this manual together with the Instruction Manual in a safe place.

This product fits only the following vehicle.
Should the model of your vehicle not comply with the application of this product, contact the seller at
your earliest convenience.

PRODUCT NAME OIL COOLER KIT

PURPOSE AUTOMOBILE PARTS

PART NUMBER 15004-AT103

MANUAL NUMBER E04261-T43061-00 Ver.3-3.02

APPLICATION TOYOTA SUPRA / JZA80

ENGINE 2JZ-GTE

MODEL YEAR 1993/06 - 2002/08

REMARKS * The provided Adapter Thermo Assy has the service hole of M12, P=1.25

for the temperature sensor and PT1/8 for oil pressure sensor.

* Please purchase the M12-PT1/8 conversion adapter (width across flats
17 mm) separately, if the fitting of the temperature sensor attachment
fitting is PT1/8.

[ Required Parts ]
* New Engine Oll
* New OQil Filter

REVISION OF MANUAL

Rev. Number

Date Details

3-3.01

2004/11 1st Edition

3-3.02

2024/07 2nd Edition

Published in July, 2024 by HKS Co., Ltd.  (Unauthorized reproduction is strictly prohibited.)



INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS «--erererrrererereneneneeenes 11

PARTS LIST v rerrrrrrrerrrrreessanes ettt st e e et 12

1. REMOVAL OF FACTORY PARTS -+ +ererrrrrerrararrrnreanaatiaaeens 14

2. INSTALLATION OF KIT PARTS -+ v ererrrerrrrerreraraateitiitiiiitiiae, 14

3. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION -«----- 18
NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how to
use the tools and equipment necessary to safely perform service operations on your vehicle. This manual
assumes that you are familiar with typical automotive systems and basic service and repair procedures.
Do not attempt to carry out the operations shown in this manual unless these assumptions are correct.
Always have access to a factory service manual. To avoid injury, follow the safety precautions contained in
the factory service manual.

ATTENTION

This manual indicates items you need to pay attention to in order to install this product safely and lists
precautions to avoid any possible damage and/or accidents.
This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use, or use after
modification and/or dismantling of this product.

This product was designed based on installation onto a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent
instructions.

SAFETY PRECAUTIONS

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
Ex. Damage to a vehicle, burnout, etc.)

— ‘]‘] —
15004-AT103




PARTS LIST

No. Part Name QTY Description
1 Oil Cooler Core 1

2 Adapter Thermo Assy 1

3 Attachment 1

4 | Attachment Bolt A 1 @) |3/4-16 UNF

5 | O-ring No.1 1 O ID 26.2

6 O-ring No.2 1 O ID 66.6

7 Oil Cooler Stay No.1 1 A_fﬁ’

8 Oil Cooler Stay No.2 1

9 Oil Cooler Stay No.3 1

10 Adapter Thermo Stay 1

11 Oil Cooler Hose No.1 1 e | 0°-305 mm-45°
12 QOil Cooler Hose No.2 1 @3:@9 0°-255 mm-45°
13 | Oil Cooler Hose No.3 1 0°-955 mm-180°
14 | Oil Cooler Hose No.4 1 0°-1405 mm-90°
15 | Support Clamp #10 1

16 | Collar 2 @

17 Hexagon Bolt M8 L=20 2 m@ P=1.25

18 Hexagon Bolt M6 L=15 7 P=1.0

19 Spring Washer M8 2

20 Spring Washer M6 7

21 Washer M8 2

22 | Washer M6 11

_‘]2_

15004-AT103



PARTS LIST

No. Part Name QTY Image Description
23 | Flange Nut M6 5 P=1.0
24 | Spiral Tube 1 F2? | L=3000mm
25 | Cable Tie (M) 8 [
26 | Cable Tie (L) 2
27 | Male to Female Elbow PT1/8 1 e auge
28 | Conical Seal 8
29 Instruction Manual 1 2:
30 Installation Manual 1 The Book
- ‘]3 —

15004-AT103




1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and disconnect the negative
cable from the battery terminal. Use this instruction manual and the manufacturer’s service manual
as a reference.

) Remove the engine under cover.

) Drain the engine oil.

) Remove the front fender splash shield.

) Remove the headlamp.

) Remove the front end panel seal.

) Remove the front bumper upper retainer.

) Remove the front bumper lower retainer.

) Remove the front bumper lower center retainer.
) Remove the front bumper cover.

0) Remove the il filter.

NOTE
Prepare a waste cloth or container to catch oil spilled when removing the union.

2. INSTALLATION OF KIT PARTS

* Make sure that there are no scratches or foreign objects on the sealing surfaces, threads,
and taper parts of the kit parts (Oil Cooler Core, Attachment Bolt A, Oil Cooler Hoses, Adapter

Thermo Assy, Attachment).
I

P28
P14
P13
P28 4! P28
P12
P28
Y P11 P28 ‘ P2

P28

Oil Flow Direction
. IIITI shows wrap the spiral tube (P24) on the hose
Fig.2-1 7= shows fix the spiral tube with the cable tie (middle) (P25)

— ‘]4 —
15004-AT103



2-1. Installation of Oil Cooler Core

(1) Temporarily attach the oil cooler stays No. 1, 2, and
3 to the oil cooler core using the Hexagon Bolt M6
L=15, Spring Washer M6, Washer M6, and Flange
Nut M6.

At this time, place two washers each between oil
cooler stays No. 1, 3, and oil cooler core. (Fig.2-1-
1)

(P1x1, P7x1,P8x1, P9x1, P18x3, P20x3, P22x7, P23x3)

(2) Attach the ail cooler core to the position as shown in Fig. 2-1-
2. QOil cooler stay No. 1 should be tightened together
with the towing hook bolt. (Fig.2-1-2)

(3) Attach the oil cooler stay No. 2 to the position as
shown in the figure on the left side of the fender.
(Fig.2-1-2, Fig.2-1-3) (P18x1, P20x1, P22x1, P23x1)

(4) Attach the oil cooler stay No. 3 to the position on the
washer tank as shown in the figure using the
Hexagon Bolt M6 L=15, Spring Washer M6, and
Flange Nut M6.

(Fig.2-1-2, Fig.2-1-3) (P18x1, P20x1, P22x1, P23%1)

(5) Tighten the temporally attached bolt after adjusting
to the position where the Oil Cooler Core should not
be in contact with the engine under cover and the
front fender splash shield.

CAUTION

When installing the Oil Cooler Core to the vehicle,
avoid applying excessive force.
It may damage the QOil Cooler Core due to vibrations.

2-2. Installation of Attachment

(1) Apply the engine oil thinly to the O-ring No.1 and 2.
(P5x1, P6x1)

(2) Attach the O-ring No. 2 to the Attachment and the O-
ring No. 1 to the Attachment Bolt A. Then, attach them
to the engine oil filter mounting position.

At this time, part A of the Attachment should be faced
on the rear of the engine.
(Fig.2-2) (P3x1, P4x1)

Tightening Torque N-m (kgf-m)
T=14.7-17.6 (1.5-1.8)

_‘]5_

Oil Cooler Stay No.1 Oil Cooler Stay No.3

Oil Cooler Stay No.2
Oil Cooler Core

¥

Fig.2-1-1

Put washers (2 pcs)

Front Qil Cooler Stay No.2

attachment position

Oil Cooler Stay No.1
attachment position

Oil Cooler Stay No.3
attachment position

Fig.2-1-2

Oil Cooler Stay No.3
attachment position

Washer Tank

Oil Cooler Stay No.2

QOil Cooler Core

Fig.2-1-3

QOil Cooler Stay No.3

O-ring No.1

\

O-ring No.2

Attachment Bolt A Attachment ~ Part A

Fig.2-2

15004-AT103



2-3. Installation of Adapter Thermo Assy

(1) Attach the Adapter Thermo Assy to the Adapter

Thermo Stay using the Hexagon Bolt M8 L=20, @© Bt Spring Washer, Washer
Spring Washer M8, Washer M8, and Collar. Then, f\

put the collar between the Adapter Thermo Assy and

Adapter Thermo Stay. Adapter Thermo Stay

(P2x1, P10x1, P16%x2, P17%x2, P19%2, P21x2)

(2) Attach the Adapter Thermo Stay to the vehicle using  |Adapter Thermo Assy
the Hexagon Bolt M6 L=15, Spring Washer M6, and
Washer M6. (Fig.2-3) (P18x2, P20x2, P22x2)

Power steering
hose

Fi g. 2-3 Stabilizer

2-4. Installation of Oil Cooler Hoses
(1) Cut the Spiral Tube into 30 cm, 25 cm, 95 cm, and 140 cm. (P24x1)

(2) Wrap the 30 cm cut Spiral Tube to the Oil Cooler Hose No. 1. Wrap the 25 cm cut Spiral Tube to the Qil
Cooler Hose No. 2. Wrap the 95 cm cut Spiral Tube to the Oil Cooler Hose No. 3. Wrap the 140 cm cut
Spiral Tube to the Oil Cooler Hose No. 4. Fix both ends of the wrapped Spiral Tube with the cable tie
(M). (Fig.2-1) (P11x1, P12x1, P13x1, P14x1, P25%8)

(3) Attach the Oil Cooler Hoses No.1 and 2 to the Attachment and Adapter Thermo Assy.
(Fig.2-1, Fig.2-4-1) (P28x%4)

Tightening Torque N-m (kgf-m)

T=38 (3.9)

Oil Cooler Hose No.1

LG
Oil Cooler Hose No.3
Qil Cooler Hose No.2 /
Oil Cooler Hose No 4/
Qil Cooler Core

Fig.2-4-1

— 1 6 —
15004-AT103



NOTE

* Use the Conical Seal between each attachment
point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union and tighten the

fittings so that it does not slip. I\

* When tightening the fitting, hold the hexagonal Conical Seal
part of the Attachment and Adapter Thermo Assy.

CAUTION

» Do not use the sealing tape for the unions of the Attachment and Adapter Thermo Assy.
The tape may get inside and damage the engine.
« Attach the Oil Cooler Hoses No.1 and 2 without contacting the vehicle's body etc.
The contacting part may break due to applying excessive force to the Oil Cooler Hoses No.1 and 2.

(4) Attach the Qil Cooler Hoses No.3 and 4 to the Adapter Thermo Assy and Qil Cooler Core.
(Fig.2-1, Fig.2-4-1) (P28x%4)

Tightening Torque N-m (kgf-m)
* The union of Adapter Thermo Assy
T=38 (3.9)
* The union of Oil Cooler Core
T=44 (4.5)

NOTE

* Use the Conical Seal between each attachment
point of the Oil Cooler Hose fitting. Cover the
Conical Seal over the union and tighten the
fittings so that it does not slip. I\

* When tightening the fitting, hold the hexagonal .
part of the Oil Cooler Core and Qil Filter Mount. Conical Seal

CAUTION

» Do not use the sealing tape for the unions of the Oil Cooler Core and Adapter Thermo Assy.
The tape may get inside and damage the engine.
+ Attach the Oil Cooler Hoses No.3 and 4 without contacting the vehicle's body etc.
The contacting part may break due to applying excessive force to the Oil Cooler Hoses No.1 and 2.

CAUTION

e Check the hose connecting direction is correct. (Fig.2-1)

Incorrect IN/OUT piping can lead to accidents such as element damage and engine seizure.
e Do not use the sealing tape to the fitting of the oil cooler hose.

The tape may get inside the engine and cause engine damage.

— ‘]7 —
15004-AT103



(5) Bundle the Oil Cooler Hoses No.1 and 2 to avoid contact with the power steering oil cooler using the
cable tie (L). (P26x%2)

(6) Fix the QOil Cooler Hose No. 3 and Support Clamp #10
to the vehicle with the factory bolt. (Fig.2-4-2) (P15x1) | Support Clamp #10

X

Qil Cooler Hose No.3

Oil Cooler Hose No.4
Fig.2-4-2 Oil Cooler Core

WARNING

@®Avoid contact with engine parts when attaching the oil temperature or oil pressure sensor
lines. Then, the oil temperature and oil pressure sensor lines should not extend beyond the
member.

@®Do not fix the oil temperature and oil pressure sensor lines or harnesses to the vehicle side.
The vibrations of the engine may cause them to be pulled and damaged.

NOTE
Use a male-female elbow PT1/8 if necessary to ensure the clearance or sensor piping. (P27x1)

3. REINSTALLATION OF FACTORY PARTS AND CONFIRMATION
(1) Install the oil filter to the Adapter Thermo Assy.

Tightening Torque N-m (kgf-m)
T=14.7~17.6 (1.5~1.8)

(2) Add an adequate amount of engine oil.

(3) Connect the negative terminal to the battery.

— ‘]8 —
15004-AT103



(4) Start the engine and check the following.
» Ensure there is no oil leakage after idling for 3 minutes or longer.
(The temperature of the engine oil should be 75°C or higher)
« After idling the engine, check that the engine oil is the specified amount using the oil level gauge.
* The Oil Cooler Hose should avoid contact with the vehicle body, harness, or other parts.

5) Install the front bumper lower center retainer.
6) Install the front bumper lower retainer.

7) Install the front bumper upper center retainer.

9) Install the headlamp.

1

(5)

(6)

(7)

(8) Install the front end panel seal.

(9)

(10) Install the front fender splash shield.
(

)
)

11) Install the engine under cover.

* After completing the installation work, be sure to perform the confirmation work according to
"Confirmation after installation" in the Instruction Manual.

H.K.S Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka 418-0192, Japan
https://www.hks-power.co.jp/en/

— ‘]9 —
15004-AT103



